

Test Report

CHI LI TEH CO., LTD.

7F., NO. 3., LANE. 166, CHANG YANG RD., NANKANG DISTRICT, 115 TAIPEI, TAIWAN, R. O. C.

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : DISC CERAMIC CAPACITOR Style/Item No. : SERIES SPECIFICATION

Sample Receiving Date : 2008/04/28

Testing Period : 2008/04/28 TO 2008/05/09

Test Result(s) : Please refer to next page(s).

Shin - Jyh Chen Shinjyh Chen / Asst. Manager Signed for and on behalf of SGS TAIWAN LTD. Chemical Laboratory - Taipei



Test Report

CHI LI TEH CO., LTD.

7F., NO. 3., LANE. 166, CHANG YANG RD., NANKANG DISTRICT, 115 TAIPEI, TAIWAN, R. O. C.

Test Result(s)

PART NAME NO.1 : MIXED ALL PARTS (TWO KINDS)

Test Item (s):	Unit	Method	MDL	Result No.1
PFOS	mg/kg	With reference to US EPA 3540C: 1996 method for PFOS Content. Analysis was performed by LC/MS.	1	n.d.
PFOA	mg/kg	With reference to US EPA 3540C: 1996 method for PFOA Content. Analysis was performed by LC/MS.	1	n.d.

Note: 1. mg/kg = ppm

2. n.d. = Not Detected

3. MDL = Method Detection Limit

4. The sample(s) was/were analyzed on behalf of the applicant as mixing sample in one testing. The above result(s) was/were only given as the informality value.



Test Report

No.: CE/2008/47983A Date: 2008/05/16 Page: 3 of 3

CHI LI TEH CO., LTD. 7F., NO. 3., LANE. 166, CHANG YANG RD., NANKANG DISTRICT, 115 TAIPEI, TAIWAN, R. O. C.





** End of Report **